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SPECIFICATION FOR APPROVAL

CUSTOMER: A CUST.P/N: EVL.21814
ORDERING CODE: |K5B RH 3.5x6x0.8-T52 K.C.P/N: PS0306IT
(1) SHAPE : A [3.5+£0.15 mm
L C =20
B B 16.0+0.3 mm
] i l_ll—E ) C |52.4+1.5
: e =17 A4+1. mm
— f D mm
E [5.0+0.5 mm
£==3 F mm
 —— G mm
——— — ___'_F-::a
- H‘\X.J
- 1.2 MA}{TE i“ M.
(2 ELECTRICAL REQUIREMENTS: (3) TEST CONDITIONS:

le 40 min OHM AT 25 MHz 1 IMPEDANCE ANALYZER: E4991A
) TEST FIXTURE: HP16092A
o= 60 min OHM AT 100 MHz
2.WIRE:®0.65 T.C.W*63mm 1/2TS
3.DRAWING:
IDC:/AT40°C :12A(max)
( s l i
(4)PACKING (5) APPEARANCE
|:| IN BULK |:| VACUUM |:| INSERTIONArea of breaks 1/3 terminal area %
PCS/BAG* BAGS/INNER BOX BOXES/CARTON = PC
PCS/PLATE* PLATES/CARTON= PCS Depth of breake 1/2 wall thickness T
\
PCS/TRAY* TRAYS/CARTON= PCS L]
5000 PCS/REEL* 5 REELS/ICARTON= 25000 PCS
(6)REMARK: Approved by %5
Checked by % #4
Drawn by o 7 20109721
DWG.NO. 20109005A
ERO11B
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TEST DATA FOR PREPRODUCTION SAMPLES

CUSTOMER o CUST.PN |EVL 21814
ORDERING CODE K5B RH 3.5x6x0.8-T52 KC PN 1PS0O3061 T
TEMP. 24 °¢ RH 69  %| bwc.NO. |20109005A
WIRE 0.65x63mm
T.CW WINDING | 1/2 Ts QTY  [SPCS
Test Instruments
Meas. Ttem. | 7 (OHM) | Z (OHM) | A mm B mm
Specification | 40 min 60 min | 3.5x0.15 | 6.0+0.3
TestFreq. 125 MHZ | 100 MHZ
sample#1 60 91 3.45 6.01
sample#2 58 93 3.49 6.00
sample#3 60 92 3.47 6.02
sample#4 60 90 3.50 6.01
sample#5 59 91 3.49 6.01
sample#6
sample#7
sample#8
sample#9
sample#10
X 59.4 91.4 3.480 6.010
R 2 3 0.05 0.02
REMARK: Approved by:
Checked by: % v 71
Drawn by:

it m
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IMPEDANCE (ohm)

1000

100

N
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SGS

Test Rep ort No. : CE/2010/55608 Date : 2010/06/01  Page : 1 of 8

KING CORE ELECTRONICS INC. *CE/201(/55608*
NO. 269, NANFONG RD., PINGJHEN CITY, TAOYUAN COUNTY, TAIWAN

The following sample(s) was/were submitted and identified by/on behalf of the client as:

Sample Description : FERRITE CORE

Style/ltem No. : K5B

Sample Receiving Date . 2010/05/27

Testing Period :  2010/05/27 TO 2010/06/01

Test Result(s) . Please refer to next page(s).

Conclusion :  Based upon the performed tests by submitted samples, the test results of Cadmium, Lead,

Mercury, Hexavalent Chromium Cr(VI), PBBs and PBDEs comply with the limits of ROHS
Directive 2002/95/EC and its subsequent amendments.

Signed for and on behalf of
SGS TAIWAN LTD.
Chemical Laboratory — Taipei

Unlessotherwise statethe results shown in this test report refer onlyhe sample(s)estedThls test reportcannotbe reproducedexcept in fullwithoutprior written permissiorof the Company.
PRZEPYE IR - P R (B SERRE VAR N o RIS 2l R TR B

This Test Report is |s[sued by the Company undeGetBeLaICondltlonsEf Serwcepnnledoverleaf or available onequesiand accessible dtttp://www.sgs.com/terms_and_conditions.hittentior
is drawn to the limitation of liabilityjndemnificationand jurisdiction issues defined therein. Any holdéithis Test Report is advised thaformation contained hereaeflects the Companynding:
at the time of itdnterventiononly and within the limits of Client'instructions,if any. The Company's soleesponsibilityis to its Client and thislocumentdoes notexonerateparties to dransactic
from exercising all their rights andbligationsunder thetransaction documentény unauthorized alteratiorigrgery or falsification of thecontentor appearancef this documents unlawful anc
offendersmay beprosecutedo the fullestextentof the law.

F,iﬁ@ﬁ*ﬂﬂq&mr Ll Chemical-Taipei 33 WuChyuan Ro&duku Industrial ZoneTaipeiCounty, Talwan/[ TR T S T RS 330 t + 886(02)22993279 f + 886(02)22993237  www.SgS.com Page 7

Member of theSGSGroup (SGSSA)



SGS

Test Rep ort No. : CE/2010/55608 Date : 2010/06/01  Page : 2 of 8

KING CORE ELECTRONICS INC. *CE/201(¥55608*
NO. 269, NANFONG RD., PINGJHEN CITY, TAOYUAN COUNTY, TAIWAN

Test Result(s)
PART NAME NO.1 :  IRON-GRAY CORE
) Result .
Test Item (s): Unit Method MDL csu Limit
NO.1
Cadmium (Cd) mg/kg |With reference to IEC 62321: 2008 and 2 n.d. 100
performed by ICP-AES.
Lead (Pb) mg/kg |With reference to IEC 62321: 2008 and 2 n.d. 1000
performed by ICP-AES.
Mercury (Hg) mg/kg [With reference to IEC 62321: 2008 and 2 n.d. 1000
performed by ICP-AES.
Hexavalent Chromium Cr(VI) by mg/kg |With reference to IEC 62321: 2008 and 2 n.d. 1000
alkaline extraction performed by UV-VIS.
Perfluorooctane sulfonates mg/kg |With reference to US EPA 3540C: 10 n.d. -
(PFOS) PFOS — 1996 method for PFOS Content.
Acid PFOS — Metal Analysis was performed by LC/MS.
Salt PFOS -
Amide
PFOA (CAS No.: 000335-67-1) mg/kg |With reference to US EPA 3540C: 10 n.d. -
1996 method for PFOA Content.
Analysis was performed by LC/MS.
Halogen
Halogen-Fluorine (F) (CAS No.: mg/kg |With reference to BS EN 14582:2007. 50 n.d. -
014762-94-8) Analysis was performed by IC.
Halogen-Chlorine (CI) (CAS No.: mg/kg |With reference to BS EN 14582:2007. 50 n.d. -
022537-15-1) Analysis was performed by IC.
Halogen-Bromine (Br) (CAS No.: mg/kg |With reference to BS EN 14582:2007. 50 n.d. -
010097-32-2) Analysis was performed by IC.
Halogen-lodine (1) (CAS No.: mg/kg |With reference to BS EN 14582:2007. 50 n.d. -
014362-44-8) Analysis was performed by IC.

Unlessotherwise statethe results shown in this test report refer onlyhe sample(sjestedThis test reportcannotbe reproducedexcept in fullwithoutprior written permissiorof the Company.
PRI VR B - P N (SRR B 1 o R R R IR R o Py R

This Test Report is igsued by the Company undeGétBe[aIConditions f Serviceprintedoverleaf or available onequesiand accessible dtttp://www.sgs.com/terms_and_conditions.hittentior
is drawn to the limitation of liabilityjndemnificationand jurisdiction issues defined therein. Any holdérthis Test Report is advised thaformation contained hereaeflects the Companynding:
at the time of itdnterventiononly and within the limits of Client'instructions,if any. The Company’s soleesponsibilityis to its Client and thislocumentdoes notexonerateparties to dransactic
from exercising all their rights andbligationsunder thetransaction documentény unauthorized alteratiorigrgery or falsification of thecontentor appearancef this documents unlawful anc
offendersmay beprosecutedo the fullestextentof the law.

?‘,iﬁ@f@ﬂﬂwmﬁ@? fil Chemical-Taipei 33 WuChyuan Ro&duku Industrial ZoneTaipeiCounty,Taiwan /{'Muﬁz. BT MRS 330K t + 886(02)22998279 f + 886(02)22993237  www.Sgs.com Pagf 8

Member of theSGSGroup (SGSSA)



SGS

Test Rep ort No. : CE/2010/55608 Date : 2010/06/01  Page : 3 of 8

KING CORE ELECTRONICS INC. *CE/201(¥55608*
NO. 269, NANFONG RD., PINGJHEN CITY, TAOYUAN COUNTY, TAIWAN

. Result o

Test Item (s): Unit Method MDL NO .1 Limit

Sum of PBBs - n.d. 1000
Monobromobiphenyl 5 n.d. -
Dibromobiphenyl 5 n.d. -
Tribromobiphenyl 5 n.d. -
Tetrabromobiphenyl 5 n.d. -
Pentabromobiphenyl 5 n.d. -
Hexabromobiphenyl 5 n.d. -
Heptabromobiphenyl 5 n.d. -
Octabromobiphenyl 5 n.d. -
Nonabromobiphenyl 5 n.d. -
Decabromobiphenyl With reference to IEC 62321: 2008 and 5 n.d. -

Sum of PBDEs mgrkg performed by GC/MS. - n.d. 1000
Monobromodiphenyl ether 5 n.d. -
Dibromodiphenyl ether 5 n.d. -
Tribromodiphenyl ether 5 n.d. -
Tetrabromodiphenyl ether 5 n.d. -
Pentabromodiphenyl ether 5 n.d. -
Hexabromodiphenyl ether 5 n.d. -
Heptabromodiphenyl ether 5 n.d. -
Octabromodiphenyl ether 5 n.d. -
Nonabromodiphenyl ether 5 n.d. -
Decabromodiphenyl ether 5 n.d. -

Note :
1. mg/kg = ppm ; 0.1wt% = 1000ppm
2. n.d. = Not Detected
3. MDL = Method Detection Limit
4. " -" = Not Regulated

PFOS Reference Information : Directive 2006/122/EC

(1) May not be placed on the market or used as a substance or constituent of preparations in a concentration equal to or
higher than 0.005 % by mass.

(2) May not be placed on the market in semi-finished products or articles, or parts thereof, if the concentration of PFOS
is equal to or higher than 0.1 % by mass calculated with reference to the mass of structurally or microstructurally
distinct parts that contain PFOS or, for textiles or other coated materials, if the amount of PFOS is equal to or higher

than 1pg/m2 of the coated material.

Unlessotherwise statethe results shown in this test report refer onlyhe sample(sjestedThis test reportcannotbe reproducedexcept in fullwithoutprior written permissiorof the Company.
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This Test Report is iésued by the Company undeGétBeLaIConditions f Serviceprintedoverleaf or available onequesiand accessible dtttp://www.sgs.com/terms_and_conditions.hittentior
is drawn to the limitation of liabilityjndemnificationand jurisdiction issues defined therein. Any holdérthis Test Report is advised thaformation contained hereaeflects the Companynding:
at the time of itdnterventiononly and within the limits of Client'instructions,if any. The Company’s soleesponsibilityis to its Client and thislocumentdoes notexonerateparties to dransactic
from exercising all their rights andbligationsunder thetransaction documentény unauthorized alteratiorigrgery or falsification of thecontentor appearancef this documents unlawful anc
offendersmay beprosecutedo the fullestextentof the law.
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SGS

Test Report

KING CORE ELECTRONICS INC.
NO. 269, NANFONG RD., PINGJHEN CITY, TAOYUAN COUNTY, TAIWAN

No. : CE/2010/55608 Date : 2010/06/01 Page:4o0of8

*CE/201(¥55608*

1) These samples were dissolved totally by pre-conditioning method according to below flow chart.
(Cr test method excluded )

2) Name of the person who made measurement: Climbgreat Yang

3) Name of the person in charge of measurement: Troy Chang

| Cutting / Preparation |

4
Sample Measurement
6
Pb -Cd Hg Cr
A 4 A 4 \ 4
Acid digestion by suitable acid . . . : .
depended on different sample Microwave digestion with Add appropriate amount of
material (as below table) HNOHCI/HF digestion reagent
A 4 y A 4
Filtration Heat to appropriate
temperature to extract
A 4
A Residue
Solution v
v Cool, filter digestate
A 1) Alkali Fusion through filter
l 2) HClto dissolve
v
| ICP-AES | Add diphenyl-carbazide for
Sample Material Digestion Acid color development
Steel, copper, aluminum, solder Aqua regia, HNGOs, HCI, HF, H:0> v
Glass HNO J/HF measure the absorbance
Gold, platinum, palladium, ceramic | Aqua regia at 540 nm by UV-VIS
Silver HNO,
Plastic H>SO4, H202, HNO3, HCI
Others Any acid to total digestion

Unlessotherwise statethe results shown in this test report refer onlyhe sample(s)estedThlstest reportcannotbe reproducedexcept in fullwithoutprior written permissiorof the Company.
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This Test Report is |Jsued by the Company undeGetBeLaICondltlonsEf Serwcepnnledoverleaf or available onequesiand accessible dttp://www.sgs.com/terms_and_conditions.h#ttentior
is drawn to the limitation of liabilityjndemnificationand jurisdiction issues defined therein. Any holdérthis Test Report is advised thaformation contained hereaeflects the Companynding:
at the time of itdnterventiononly and within the limits of Client'instructions,if any. The Company’s soleesponsibilityis to its Client and thislocumentdoes notexonerateparties to dransactic
from exercising all their rights andbligationsunder thetransaction documentény unauthorized alteratiorigrgery or falsification of thecontentor appearancef this documents unlawful anc
offendersmay beprosecutedo the fullestextentof the law.
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SGS

Test Rep ort No. : CE/2010/55608 Date : 2010/06/01 Page : 5 of 8

KING CORE ELECTRONICS INC. *CE/201(¥55608*
NO. 269, NANFONG RD., PINGJHEN CITY, TAOYUAN COUNTY, TAIWAN

Analytical flow chart of Soxhlet extraction (LC/MS) procedure

1) Name of the person who made measurement: Lydia Fu

2) Name of the person in charge of measurement: Shinjyh Chen

B Test Items: PFOS/PFOA - Benzotriazole

Sample pretreatment/separation

)

Sample extraction by soxhlet method

!

Concentrate/Dilute Extracted solution

!

Analysis was performed by LC/MS

!

Data

Unlessotherwise statethe results shown in this test report refer onlyhe sample(s)estedThls test reportcannotbe reproducedexcept in fullwithoutprior written permissiorof the Company.
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This Test Report is |s[sued by the Company undeGetBeLaICondltlonsEf Serwcepnnledoverleaf or available onequesiand accessible dttp://www.sgs.com/terms_and_conditions.h#ttentior
is drawn to the limitation of liabilityjndemnificationand jurisdiction issues defined therein. Any holdérthis Test Report is advised thaformation contained hereaeflects the Companynding:
at the time of itdnterventiononly and within the limits of Client'instructions,if any. The Company’s soleesponsibilityis to its Client and thislocumentdoes notexonerateparties to dransactic
from exercising all their rights andbligationsunder thetransaction documentény unauthorized alteratiorigrgery or falsification of thecontentor appearancef this documents unlawful anc
offendersmay beprosecutedo the fullestextentof the law.
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SGS

Test Rep ort No. : CE/2010/55608 Date : 2010/06/01  Page : 6 of 8

KING CORE ELECTRONICS INC. *CE/201(¥55608*
NO. 269, NANFONG RD., PINGJHEN CITY, TAOYUAN COUNTY, TAIWAN

Analytical flow chart of halogen content

1) Name of the person who made measurement: Rita Chen
2) Name of the person in charge of measurement: Troy Chang

Sample pretreatment / Separation

A\ 4

Weighting and putting sample in cell

A\ 4

Oxygen Bomb Combustion / Absorption

!

Dilution to fixed volume

A\ 4

Analysis was performed by IC

Unlessotherwise statethe results shown in this test report refer onlyhe sample(s)estedThis test reportcannotbe reproducedexcept in fullwithoutprior written permissiorof the Company.
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This Test Report is |s[sued by the Company undeGetBeLaICondltlonsEf Serwcepnnledoverleaf or available onequesiand accessible dttp://www.sgs.com/terms_and_conditions.h#ttentior
is drawn to the limitation of liabilityjndemnificationand jurisdiction issues defined therein. Any holdérthis Test Report is advised thaformation contained hereaeflects the Companynding:
at the time of itdnterventiononly and within the limits of Client'instructions,if any. The Company’s soleesponsibilityis to its Client and thislocumentdoes notexonerateparties to dransactic
from exercising all their rights andbligationsunder thetransaction documentény unauthorized alteratiorigrgery or falsification of thecontentor appearancef this documents unlawful anc
offendersmay beprosecutedo the fullestextentof the law.
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SGS

Test Rep ort No. : CE/2010/55608 Date : 2010/06/01  Page : 7 of 8

KING CORE ELECTRONICS INC. *CE/201(¥55608*
NO. 269, NANFONG RD., PINGJHEN CITY, TAOYUAN COUNTY, TAIWAN

Analytical flow chart

1) Name of the person who made measurement: Roman Wong
2) Name of the person in charge of measurement: Troy Chang

B Test ltems: PBB/PBDE, TBBP-A-bis

First testing process — Optional screen process ****=** Confirmation process = '»

Sample

'

Sample pretreatment

Screen analysis

IIII..lllllllllllﬂllllllllllllllllll

v

Sample extraction/Soxhlet method
T
v

Concentrate/Dilute Extracted solution

%
]
]
]
L}

e LLRN

PBB/PBDE : Analysis by GC/MS
TBBP-A-bis : Analysis by HPLC/DAD/MS

T
\4

Issue Report

Unlessotherwise statethe results shown in this test report refer onlyhe sample(s)estedThlstest reportcannotbe reproducedexcept in fullwithoutprior written permissiorof the Company.
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This Test Report is |Jsued by the Company undeGetBeLaICondltlonsEf Serwcepnnledoverleaf or available onequesiand accessible dttp://www.sgs.com/terms_and_conditions.h#ttentior
is drawn to the limitation of liabilityjndemnificationand jurisdiction issues defined therein. Any holdérthis Test Report is advised thaformation contained hereaeflects the Companynding:
at the time of itdnterventiononly and within the limits of Client'instructions,if any. The Company’s soleesponsibilityis to its Client and thislocumentdoes notexonerateparties to dransactic
from exercising all their rights andbligationsunder thetransaction documentény unauthorized alteratiorigrgery or falsification of thecontentor appearancef this documents unlawful anc
offendersmay beprosecutedo the fullestextentof the law.
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SGS

Test Rep ort No. : CE/2010/55608 Date : 2010/06/01  Page : 8 of 8

KING CORE ELECTRONICS INC. *CE/201(Y55608*
NO. 269, NANFONG RD., PINGJHEN CITY, TAOYUAN COUNTY, TAIWAN

* End of Report **

Unlessotherwise statethe results shown in this test report refer oolyhe sample(sjestedThis test reportcannotbe reproducedexcept in fullwithoutprior written permissiorof the Company.
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This Test Report is issued by the Company undeGn’meiaICondition f Serviceprintedoverleaf or available onequestand accessible &tttp://www.sgs.com/terms_and_conditions.h#ttentior
is drawn to the limitation of liabilityindemnificationand jurisdiction issues defined therein. Any holdérthis Test Report is advised thaformation contained hereaeflects the Companynding:
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offendersmay beprosecutedo the fullestextentof the law.
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SGS

‘{EUD/ [ PEE(No.) = CE/2010/14009 [ '#¥(Date) : 2010/01/27 Fl1¥¢(Page) : 1 of 10
Test Report
HUER TR sl i 2 U il *CE/2010/14009*

WELL FORE SPECIAL WIRE CORPORATION
AR ] F 13 B 108K
10, TZU-CHIANG 7RD., CHUNG-LI CITY, TAOYUAN

M IS ﬁjiﬁll'f FIgrake, S & e a & ’F%F. 2y (The following samples was/were submitted and
1d61’1t1f16d by/on behalf of the client as) :

%ilf[#[ ##i(Sample Description) — : #&#tsL (HOT DIPPED Tin-COATED COPPER WIRE)

JIEgEs ‘EEJ(Sample Receiving : 2010/01/20

IS (Testing Period) = 2010/01/20 TO 2010/01/27

PIZ5 ] (Test Results) : ﬁ%ﬁlﬂk ~ ! (Please refer to next pages).

iﬁéﬁﬁpﬁﬁ(Conclusion) B S e S e F’[sjﬁ:ﬂjﬁ”{l’ g - %l s | juﬂpﬁﬁu e f&

RoHS(2002/95/EC)» H ¥4, i A VR (Based upon the performed tests by
submitted samples, the

test results of Cadmium, Lead, Mercury and Hexavalent Chromium Cr(VI) comply
with the limits of RoHS Directive 2002/95/EC and its subsequent amendments).

Signed for and on behalf of
SGS TAIWAN LTD.
Chemical Laboratory — Taipei

Unlessotherwise statethe results shown in this test report refer oolyhe sample(sjestedThis test reportcannotbe reproducedexcept in fullwithoutprior written permissiorof the Company.
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This Test Report is ésued by the Company undeGmeLalCondltlons f Serviceprintedoverleaf or available onequesiand accessible dtttp://www.sgs.com/terms_and_conditions.hittentior
is drawn to the limitation of liabilityjndemnificationand jurisdiction issues defined therein. Any holdérthis Test Report is advised thaformation contained hereaeflects the Companynding:
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SGS

‘{EHD/ [ PEIE(No.) = CE/2010/14009 | '#¥](Date) : 2010/01/27  Fifr(Page) : 2 of 10
Test Report
G TR s Oy e U *CE/201(/14009*

WELL FORE SPECIAL WIRE CORPORATION
BRI F 19 B 108K
10, TZU-CHIANG 7RD., CHUNG-LI CITY, TAOYUAN

FIEE Y (Test Resul ts)

?Eu;:—:%‘ﬁﬁ & (PART NAME) NO.1 - L& & pisdst s (PLATING LAYER OF SILVER COLORED METAL WIRE)
?E[Ja%%‘ﬁﬁ i (PART NAME) NO.2  : &Ll & gisvdktt (BASE MATERIAL OF SILVER COLORED METAL WIRE)
?Eﬂu%‘ﬁﬂ & (PART NAME) NO.3 - £l & gfse (ﬁ%@) (SILVER COLORED METAL WIRE (INCLUDING THE PLATING LAYER))
e | i Wb WAL ety [
R 713> [r [ Il |
(Test Items) (Unit) (Method) QLY NO.1 NO.2 NO.3 Linit)
& / Cadmium (Cd) mg/kg [ZHIEC 62321: 2008 HiE, I'J& 2 n.d. n.d. — 100

TR IF-—f}(ff Rl §§’H7L§|ﬂ)fﬁigu
/ W1th reference to E C
62321: 2008 and performed by
ICP-AES.

ﬁ‘, / Lead (Pb) mg/kg 34?‘IEC 62321: 200873k, I') & 2 56 n.d. - 1000
%“é«”, PR R .

/ Wlth reference to E C

62321: 2008 and performed by

ICP-AES.

< / Mercury (Hg) mg/kg 34?‘IEC 62321 2008 1k, I')Ex 2 n.d. n.d. - 1000
TR A IF‘-f T FH ﬁ’ﬁﬂﬁlaﬁﬁwu

/ Wlth reference to E C

62321: 2008 and performed by

ICP-AES.
=+ [‘Fﬂ‘% / Hexavalent Chromium ¥ |[BHIEC 62321: 2008 4k, I 0.02 [Negative [Negative| --- #
Cr(VID) by Spot test/ boiling Spot test/ boiling water mg/kg
water extraction extraction FEMAH]. / With with

reference to IEC 62321: 2008 50 cm?
and performed by Spot test / | surface
boiling water extraction area

Method. (See Note 5)
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PEE(No.) = CE/2010/14009 [ '#¥(Date) : 2010/01/27 Fl1¥¢(Page) : 3 of 10

_ . et ) 3 (T P e
R il ot R %r{fg“ #h (Result) i
(Test Items) (Unit) (Method) (MISL) NO.1 NO.2 NO.3 [CLimit)
= aﬁﬂ’ ’L?Eﬁr& / meg/kg [2HUS EPA 3540C: 1996713k, 10 - - n.d. -
Perfluorooctane sulfonates r ?&ﬁl@ﬁ’ﬁ@lf;‘?@ifﬁ\]ﬁu; Eﬁeﬂ;ﬁ
(PFOS) ﬁ‘r& SR ith reference to
PFOS - Acid US E A3540C. 1996 method for
PFOS - Metal Salt PFOS Content. Analysis was
PFOS - Amide performed by LC/MS.
= 5t PR / PFOA (CAS No.t | mglkg [% 2US EPA3S0C: 1996 L%, 10 — | — | na -

000335-67-1) i iﬁﬁ“@ffﬁ/ Ri/mﬁygui st 3

(%&)r,g . ith reference to
US EPA 3540C: 1996 method for
PFOA Content. Analysis was
performed by LC/MS.

fhizk / Halogen

SSEY (zﬁ) / Halogen-Fluorine | mg/kg [2¥%BS EN 14582:2007, I'|&&s 50 -— -— n.d. -
(F) (CAS No.: 014762-94-8) eI P, / With reference

to BS EN 14582:2007. Analysis
was performed by IC.

% () / Halogen-Chlorine | mg/kg F?;EES\E% 14/58%\;,2{8077 f”ﬁgl 50 -— -— n.d. -
) TR . ith reference
(CI) (CAS No.: 022537-15-1) to BS EN 14582:2007. Analysis
was performed by IC.
iz (%) / Halogen-Bromine meg/kg |2 HBS EN 14582:2007, I'J¥&+ 50 - - n.d. -
(Br) (CAS No.: 010097-32-2) TR P / With reference

to BS EN 14582:2007. Analysis
was performed by IC.

iz (Bft) / Halogen-lIodine mg/kg [2¥BS EN 14582:2007, I'JE&E 50 — — n.d. -
(D (CAS No.: 014362-44-8) TEPTiE TP, / With reference

to BS EN 14582:2007. Analysis
was performed by IC.
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fFJFQ(Note)
1. mg/kg = ppm ;5 0.1wt% = 1000ppm
2. n.d. = Not Detected (FAETD
3. MDL = Method Detection Limit 3 {{TEIFHELfHD
4. "-" = Not Regulated (ﬁf’ﬁfﬁﬁ[’;ﬂj)
5. Spot-test:
Negative = Absence of Cr(VI) coating / surface layer(# g HgnRf 1 =+ [""Tf D,
Positive = Presence of Cr(VI) coating / surface layer(#% g1 {{E1Z]+ IE]'
The tested sample should be further verified by boiling—water—extraction method if the
spot test result cannotbe confirmed.
(F"[F:??Eﬂfglf"?itfgﬁﬁf , ‘?EU%%FEIHF%Hlboiling—water—extraction?ﬁﬂ?ﬁﬂ g ’ﬁél““)
Boiling-water-extraction:
Negative = Absence of Cr(VI) coating / surface layer(#/stl1 ] T2+ fFré )
Positive = Presence of Cr(VD) coating / surface layer(#g1{REIZE]+ | E]' i
the detected concentration in boiling-water-extraction solution 1s equal or
greater than 0.02 mg/kg with 50 cm’ sample surface area.
?‘f{??‘fﬂﬁ%@ =0.02 mg/kg with 50 cm’ (sample surface area)
6. # = Positive indicates the presence of Cr(VI) on the tested areas and result be regarded
as not comply with RoHS requirement. (PositiveZ = Jf[ZEE i1 + E]'y T F/‘,ROHSEI?)

Negative indicates the absence of Cr(VI)on the tested areas and result be regarded
as comply with RoHS requirement. (NegativeZ= Gk 1 | F’J’y ,Fﬁ[ROHSE}lT)

7. "---" = Not Conducted (HH[Ff"
8. *#*= Qualitative analysis (No Unit) t[%57 ﬁ(?‘ﬁ@)

PFOS=#H &Y+ (Reference Information) : ﬁ 4] 2006/122/EC (Directive 2006/122/EC)

@Y j/ff’ﬂ?’f_‘f Fl‘ i 'E"Tji% Fp‘/ IE[IF'JﬁN% 7$?UW9P el [’?*Vm ElE PR 5 wﬁ“ﬁ‘}”‘\ﬁ“O 005%.
(May not be placed on the marketor used as a substance or constituent of preparations in a
concentration equal to or higher than 0.005 % by mass.

20 AT 1 P T L0 55 il 1 9 5 B S0 LS S PROS S i

r%ﬁl?[ AIFL_FEFETPFOSEIE}?&@ EHCESNHL0.1%, pjwﬁﬁﬁfﬁ#,g&ﬂ I%Tfrﬁ& PIET Y[ PROS rﬁﬁ_%@’rf[lr]gw &
Py Tug/m2. (May not be placed on the marketin semi-finished products or articles, or parts
thereof, if the concentration of PFOS is equal to or higher than 0.1 % by mass calculated with
reference to the
mass of structurally or microstructurally distinct parts that contain PFOS or, for textiles or other
coated materials, if theamount of PFOSis equal to or higher than 1pg/m2 of the coated material.)

Unlessotherwise statethe results shown in this test report refer onlyhe sample(s)estedThls test reportcannotbe reproducedexcept in fullwithoutprior written permissiorof the Company.
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Test Report
RO R EAsIe o E I il *CE/2010/14009*

WELL FORE SPECIAL WIRE CORPORATION
B T 1R B 105
10, TZU-CHIANG 7RD., CHUNG-LI CITY, TAOYUAN

NO.1 1) RUE N ORI FRFE > A=k 2 e « CF SRR ERERSE) 1 These samples
were dissolved totally by pre-conditioning method accordmg to below flow chart. (Cr®*

test method excluded )
2) WIFEE Y ﬁi{“ f# / Name of the person who made measurement: Climbgreat Yang
3) WEEEIH - é‘;a?ﬁ / Name of the person in charge of measurement: Troy Chang

#EEELEREHRTEE / Flow Chart of Stripping method for metal analysis

S T

Preparation

pUER Ty
Sample measurement =+ |§?§5‘H cr
48 D g?b ed N :"re
&] H— =19 1 SieE b AR T
EipBEENBRBER / Add appropriate amount of digestion reagent
Prepare suitable acid solution
v vru:wﬁﬂli‘ LRCTEST i S
TR R A BB / Heat to appropriate temperature to extract
Put sample into acid solution
i IR e opol, filter digestate through
IBRRIEMHE / o - filter

Dissolve plating layer

i vp*ﬁn-@ﬂ%ﬁw 7
wiR Add diphenyl-carbazide for color development
Solution

NEEI SR ARIE -
e RN
measure the absorbance at 540 nm by UV-VIS

ICP-AES

Unlessothervvlse statethe results shown in this test report refer oolytte sample(sjestedThis test reportcannotbe reproducedexcept in fullwithoutprior written permissiorof the Company.
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Test Report
RO R EAsIe o E I il *CE/2010/14009*

WELL FORE SPECIAL WIRE CORPORATION
T L F 13 2 108
10, TZU-CHIANG 7RD., CHUNG-LI CITY, TAOYUAN

NO2 1) AS) ™ POy AR (Y - Bl 2 e - CF RSN ERRSE) [ These samples were
dissolved totally by pre-conditioning method accordmg to below flow chart. (Cr test method excluded )
2) WIS Hl {# / Name of the person who made measurement: Climbgreat Yang
3) MR Eh 5;#9(33 / Name of the person in charge of measurement: Troy Chang

| qE - Q!rfﬁj)%:#, / Cutting ~ Preparation |

bE( |3 ﬁiﬁ, 1l / Sample Measurement
< = — —4 fpégl Cr6+
v gf[ Pb - i Cd v’ Ho v i
T RO SRS | | R R (| e A
(=(@p+ #Ar=) [ Acid digestion by suitable Microwave digestion with approprlate amount of
acid depended on different sample HNO3/HCI/HF digestion reagent
material (as below table) l
A
_’ v SEYRC / Filtration }_ {?;Vﬁﬂégﬁg_lﬂﬁ
S A appropriate
v | JEifi / Residue | temperature to extract
| i?ﬁﬁz / Solution | *
T T
Alkali Fusion RS
2) [RpRAE | CJO(I)I fllj{t—}er d?gﬁstate
. U S HCI to dissolve through filter
BN F[F*—fvjk 'WP#%‘
ﬁﬁ#,ﬁ’?’? / Sample Material I {“PRifFE % | Digestion Acid TR R TAGd
4 5, éﬂ’ FEISEL | S T BREE ST, Y diphenyl-carbazide for
Steel, copper, aluminum, solder Aqua regia, HNOs, HCI, HF, H:0; color development
¥ | Glass uﬁ[ﬁ& ﬂq)@& / HNOs/HF
£, 5, 8 R =} / Aqua regia
Gold, platinum, palladium, ceramic i %i 'ﬂﬂﬂ
4L/ Silver % | HNO3 '5*2(’) mﬁu? IT %f/
i’ﬂ’ﬁ? / Plastic ﬁ& S Fﬁjpf ﬁ&/ measnl:Tr]ethflje
37 1 Others J';ZXSIS‘IL szoj |1N03 HC absorbance at 540 nm
H IR 2 T by UV-VIS
Any acid to total digestion
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Test Report

HUET TR R G 5

WELL FORE SPECIAL WIRE CORPORATION
CHEEET o T (0

10, TZU-CHIANG 7RD., CHUNG-LI CITY, TAOYUAN

*CE/201(¥14009*

FAFIV(LCIMS) ST AT A

Analytical flow chart of Soxhlet extraction (LC/MS) procedure

1) WIEE* EY: [#FPE [ Name of the person who made measurement: Lydia Fu

2) WFE :Ff Bﬁl%‘?ﬁl / Name of the person in charge of measurement: Shinjyh Chen

B ECE (Test ltems): = EJ“TJEI' "%ﬁéﬁ&/é‘ éﬁcé{’ PR(5F) ~ 20 = e = ﬁfﬁd /
PFOS/PFOA - Benzotriazole

BRI T

Sample pretreatment/separation

!

Bl VR v

Sample extraction by soxhlet method
A IR

Concentrate/Dilute Extracted solution

!

AR AT R T AT VTR
AnaIyS|s was performed by LC/MS

!

He< | Data
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Test Report

HUET TR R G 5

WELL FORE SPECIAL WIRE CORPORATION

CHEEET o T (0

10, TZU-CHIANG 7RD., CHUNG-LI CITY, TAOYUAN

*CE/201(¥14009*

\Vij}ﬁﬁu%[ﬁ‘ / Analytical flow chart of halogen content

1) HEE " E 2 [fch {F / Name of the person who made measurement: Alan Chen
2) MR é‘;%?ﬁ / Name of the person in charge of measurement: Troy Chang

B RATRIE/ 2R
Sample pretreatment/separation

'

TERBERSBRARSES /
Weighting and putting sample in cell

'

1R 1 5 O Lt
Oxygen Bomb Combustion / Absorption

!

WREEEERR /

Dilution to fixed volume

'

BEFBATE ST / Analysis
was performed by IC
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WELL FORE SPECIAL WIRE CORPORATION
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10, TZU-CHIANG 7RD., CHUNG-LI CITY, TAOYUAN

ok ﬁ;ﬁ,ﬁ“@?@'(End of Report) **
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Test Rep ort No. : CE/2010/43052A Date : 2010/04/16 Page : 1 of 7

SHAW HUOW ENTERPRISE CO., LTD. *CE/201(Y43052*
NO. 39-1, WUSYUN ST., ANLE DISTRICT, KEELUNG CITY, TAIWAN

The following sample(s) was/were submitted and identified by/on behalf of the client as:

Sample Description : EPOXY RESIN ADHESIVE S-7 SERIES

Style/ltem No. :  S-7100, 7200, 7300, 7400, 7500, 7600, 7700, 7800, 7900@1~10, AB, AG, FHL

Sample Receiving Date :  2010/04/01 AND 2010/4/15

Testing Period :  2010/04/01 TO 2010/04/09 AND 2010/4/15 TO 2010/04/16

Test Result(s) . Please refer to next page(s).

Conclusion : Based upon the performed tests by submitted samples, the test results of Cadmium, Lead,

Mercury, Hexavalent Chromium Cr(VI), PBBs and PBDEs comply with the limits of RoOHS
Directive 2002/95/EC and its subsequent amendments.

* This report is combined with reports of CE/2010/40089 and CE/2010/43052 *

Signed for and on behalf of
SGS TAIWAN LTD.
Chemical Laboratory — Taipei

Unlessotherwise statethe results shown in this test report refer oolyhe sample(sjestedThis test reportcannotbe reproducedexcept in fullwithoutprior written permissiorof the Company.
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Test Result(s)
PART NAME NO.1 :  BLACK PASTE (CE/2010/40089)
PART NAME NO.2 :  BLACK PASTE (CE/2010/43052)
. Result .
Test Item (s): Unit Method MDL NO1 NO.2 Limit
Cadmium (Cd) mg/kg |With reference to IEC 62321: 2008 and 2 n.d. 100
performed by ICP-AES.
Lead (Pb) mg/kg |With reference to IEC 62321: 2008 and 2 n.d. 1000
performed by ICP-AES.
Mercury (Hg) mg/kg |With reference to IEC 62321: 2008 and 2 n.d. 1000
performed by ICP-AES.
Hexavalent Chromium Cr(VI) by mg/kg [With reference to IEC 62321: 2008 and 2 n.d. 1000
alkaline extraction performed by UV-VIS.
Sum of PBBs - n.d. --- 1000
Monobromobiphenyl 5 n.d. - -
Dibromobiphenyl 5 n.d. -
Tribromobiphenyl 5 n.d. -—- -
Tetrabromobiphenyl 5 n.d. -—- -
Pentabromobiphenyl 5 n.d. -
Hexabromobiphenyl 5 n.d. -—- -
Heptabromobiphenyl 5 n.d. -
Octabromobiphenyl 5 n.d. -
Nonabromobiphenyl 5 n.d. -—- -
Decabromobiphenyl malkg With reference to IEC 62321: 2008 and 5 n.d. -
Sum of PBDEs performed by GC/MS. - n.d. 1000
Monobromodiphenyl ether 5 n.d. -
Dibromodiphenyl ether 5 n.d. -
Tribromodiphenyl ether 5 n.d. -
Tetrabromodiphenyl ether 5 n.d. -
Pentabromodiphenyl ether 5 n.d. -—- -
Hexabromodiphenyl ether 5 n.d. -
Heptabromodiphenyl ether 5 n.d. -
Octabromodiphenyl ether 5 n.d. -
Nonabromodiphenyl ether 5 n.d. -
Decabromodiphenyl ether 5 n.d. -
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. Result o

Test Item (s): Unit Method MDL NO 1 NO 2 Limit
Halogen
Halogen-Fluorine (F) 50 n.d. -
(CAS No.: 014762-94-8)
Halogen-Chlorine (CI) 50 850 -
(CAS No.: 022537-15-1) ma/kg With reference to BS EN 14582:2007.
Halogen-Bromine (Br) Analysis was performed by IC. 50 n.d. -
(CAS No.: 010097-32-2)
Halogen-lodine (1) 50 n.d. -
(CAS No.: 014362-44-8)

Note :
1. mg/kg = ppm ; 0.1wt% = 1000ppm
. h.d. = Not Detected
. MDL = Method Detection Limit
= Not Regulated
--" = Not Conducted

SEENNANN
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NO. 39-1, WUSYUN ST., ANLE DISTRICT, KEELUNG CITY, TAIWAN

: CE/2010/43052A  Date : 2010/04/16 Page: 4 of 7

*CE/201(Y43052*

1) These samples were dissolved totally by pre-conditioning method according to below flow chart.
(Cr®" test method excluded )

2) Name of the person who made measurement: Climbgreat Yang

3) Name of the person in charge of measurement: Troy Chang

| Cutting / Preparation

A 4
| Sample Measurement I
6 4
Pb- Cd Hg Cr
A 4 A 4 Y
Acid digestion by suitable acid . . . . .
depended on different sample Microwave digestion with Add appropriate amount of
material (as below table) HNO4HCI/HF digestion reagent
A 4 y A 4
Filtration Heat to appropriate
temperature to extract
v
- Residue
Solution v
Cool, filter digestate
v through filter
1) Alkali Fusion 3
2) HClI to dissolve
v Add diphenyl-carbazide for
ICP-AES |
color development
Sample Material Digestion Acid v
Steel, copper, aluminum, solder Agua regia, HNO3, HCI, HF, H,0, measure the absorbance
Glass HNO,/HF at 540 nm by UV-VIS
Gold, platinum, palladium, ceramic Agqua regia
Silver HNO,
Plastic H2S04, H202, HNOs, HCI
Others Any acid to total digestion
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PBB/PBDE analytical FLOW CHART

1) Name of the person who made measurement: Roman W ong
2) Name of the person in charge of measurement: Shinjyh Chen

First testing process —
Sample

Optional screen process ««:«::-

Confirmation process = -p i
Sample pretreatment

v

n
| |
. | |
Screen analysis -
| |
|

v

Sample extraction/
Soxhlet method

I
v

Concentrate/Dilute
Extracted solution
|
\ 4
Filter

I
\

Analysis by GC/MS
T
v

Issue Report
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Analytical flow chart of halogen content

1) Name of the person who made measurement: Rita Chen
2) Name of the person in charge of measurement: Troy Chang

Sample pretreatment / Separation

Y

Weighting and putting sample in cell

Oxygen Bomb Combustion / Absorption

Dilution to fixed volume

A\ 4

Analysis was performed by IC
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NO.1

NO.2

** End of Report **
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The following sample(s) was/were submitted and identified by/on behalf of the client as :

Sample Description : EPOXY RESIN ADHESIVE S-7 SERIES

Style/ltem No. : S-7100, 7200, 7300, 7400, 7500, 7600, 7700, 7800, 7900@1~10,
AB, AG, FHL

Sample Receiving Date : 2010/4/15

Testing Period : 2010/4/15 TO 2010/04/16

Test Result(s) : Please refer to next page(s).

Slwn-Jyh Chen

Shinjyh Chen / Asst. Manager
Signed for and on behalf of
SGS TAIWAN LTD.

Chemical Laboratory - Taipei
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Test Result(s)

PART NAME NO.1 : BLACK PASTE
Result
Test Item (s): Unit Method MDL
() ' No.1
Halogen-Chlorine (CI) (CAS No.: mg/kg |With reference to BS EN 50 850
022537-15-1) 14582:2007. Analysis was
performed by IC.

Note : 1. mg/kg = ppm; 0.1wt% = 1000ppm
2. n.d. = Not Detected
3. MDL = Method Detection Limit
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Analytical flow chart of halogen content

1) Name of the person who made measurement: Rita Chen
2) Name of the person in charge of measurement: Troy Chang

Sample pretreatment / Separation

Y

Weighting and putting sample in cell

Oxygen Bomb Combustion / Absorption

\4

Dilution to fixed volume

A\ 4

Analysis was performed by IC
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* End of Report **
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